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SINOWOLF PLASTIC DEKOR CO.,LTD 
XIANGSHAN INDUSTRIAL AREA SHUIPING VILLAGE DALANG TOWN DONGGUAN CITY GUANGDONG  
PROVINCE CHINA 
 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 

Sample Description : PVC EDGE BANDING 

SGS Ref No. : GZIN1505018444MR 

Test Performed : Selected test(s) as requested by applicant 

Sample Receiving Date : May 13, 2015 

Test Performing Date : May 13, 2015 to May 18, 2015 

Test Result(s) : For further details, please refer to the following page(s) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of 
Guangzhou Branch 
SGS-CSTC Ltd. 

 
_________________________ 
Jason Cheung 
Approved Signatory  
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  
Light Ageing Test-UV 

Exposure 

ISO 4892-3:2013 Cycle1 

& ISO 105-

A02:1993/Cor.2:2005 

Grey scale: 

4-5 
 /  

 

Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

Note: 

/ : Not Apply to the judgment. 

 
Original Sample Photo: 

 
Sample 1 
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Test Item: Light Ageing Test-UV Exposure 

Sample Description: See photo 

Test Method: ISO 4892-3:2013 Cycle1 & ISO 105-A02:1993/Cor.2:2005 

Test Condition: 

Exposure cycle: 

ISO 4892-3:2013 cycle 1 

Lamp type: UVA-340 

8h UV at (60±3)℃ BPT, 0.76W/(m
2
•nm)@340nm 

4h condensation at (50±3)℃ BPT 

Exposure duration: 24h 

Test Result: 

Sample Grey scale 

1 4-5 

Note: According to ISO 105-A02:1993/Cor.2:2005, the grey scale was determined under the D65 standard light, 

with scale 5 as the best and scale 1 as the worst. 

 

Test Photo: 

 
Reference sample          Tested sample 

 
 

***End of Report*** 
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